
A

B

C

D

E

1 2 3

A48.1134

A48.1132

N1.2135 �

� N1.1110

� A48.1105

� A48.1105

� A48.1101

� A48.1111

N1.5302

N1.5302

N1.5302N1.5302

� A48.1116

N1.1170 A48.1117

N4.9135

N2.4902

 A48.1112 �
 A48.1113 �

 A48.1110 �
 A48.1114 �

A48.1115

N1.2105

N1.1208

 A48.1124 �

N1.6207

A48.1129
A48.1133 A48.1130

N2.2102

� A48.1128

N3.2312A48.0110

A48.1244

A48.1223

N2.2106

N2.2106

N1.1168

N7.1201

N3.2314

A48.1221

A48.1217

� A48.1222

N2.3201
� N7.1101

� A48.1109

N2.5144 �

N2.2129

A48.1133

A48.1130

� N1.2135 

N2.5802 �

� A48.1231

� A48.1119A48.1131

N1.1202

N1.6207

N1.6207

A48.1118

� N2.5145

N1.1125

A48.1301

A48.1304

N1.5301

A48.1236

N41.9129N41.9128

A48.1201

� A48.1243



4 5 6 7

� A48.1227

 A48.1229 �

 A48.1228 �
N6.6230 �

N3.1708 �

N2.5151 �

� A48.1229

N2.5102 �

N1.1125

A48.1213

N1.2136 �

N6.5195 �

A48.1120

A48.1121

N6.6701 �

 A48.1238 �

N1.1143

N1.2209

A48.1232

A48.1233

 A48.1234 �

� N6.6229
� N3.1708
� N2.5102

N3.2313

� N2.5131

N3.4102

N2.3201

� A48.1218

N3.4307

 A48.1235 �
� A48.1224

N3.2314

A48.1220

N3.1131 A48.1226

L2.1109

A48.1306

 A48.1238 �
N6.5195 �

	 Loctite 222


 Loctite 542

� Talkum

� ESSO Beacon 2


 Molykote BR 2 plus 

� Loctite 243

� Loctite 648

� UHU plus Endfest 300

A48.1237

A48.1214N1.1539
N1.5103 � N6.5133

� N6.6230

A48.1230

13405201Z

A48.1203  �



 [ ] = Group * = Wearing parts

10 13405201.een

9 SPARE PARTS LIST 13.4052.01

13.4052.01 A480/10/0.38-0.63/2.5 A480.0001.01 11.06.02

Item-No. in group Pcs. Description Dimension Field

[A48.0110] 1 JAW ASSEMBLY 10 MM D1

A48.1101 * A48.0110 2 CUTTING JAW D2

A48.1105 * A48.0110 2 NOTCHING KNIFE D1+

A48.1109 A48.0110 2 JAW PIN D2

A48.1110 A48.0110 2 FRONT TOGGLE LINK C2

A48.1111 A48.0110 2 LEVER BOLT D1

A48.1112 A48.0110 1 PISTON ROD C2

A48.1113 A48.0110 1 ROD BAR BOLT C2

A48.1114 A48.0110 1 SIDE PLATE C3

A48.1115 A48.0110 1 SPACER BUSH C3

A48.1116 A48.0110 1 SIDE PLATE C1

A48.1117 A48.0110 2 SPACER BUSH C2

[A48.1118] 1 CYLINDER BOTTOM B2

A48.1119 1 PISTON PLATE B3

[A48.1120] 1 CYLINDER COVER A4

[A48.1121] 1 TENSIONING RING B4

A48.1124 * 1 CUTTER 10 MM C3

A48.1128 * 1 CUTTER JACK E3

[A48.1129] A48.1134 1 CONNECTION PLATE D3

A48.1130 A48.1134 2 STOP BOLT D3+

A48.1131 1 JAW GUIDE B3

A48.1132 1 COVER PLATE C1

A48.1133 2 TONG GUIDE D3+

[A48.1134] 1 CONNECTION PLATE C3

[A48.1201] * 1 TENSIONING BODY E4

A48.1203 A48.1201 1 DISTANCE BOLT D4

A48.1213 * 1 SLIDE PLATE D4

[A48.1214] 1 GEAR BODY D5

A48.1217 1 TENSION SHAFT E3

A48.1218 1 WORM WHEEL C5

A48.1220 1 END COVER C6

A48.1221 * 1 TENSIONING WHEEL E3

A48.1222 1 PIVOT PIN D3

A48.1223 A48.1244 1 END COVER E2

A48.1224 1 WORM D5

A48.1226 1 BEARING JACKET D6

A48.1227 1 VALVE SHELL C4

A48.1228 1 VALVE SHELL C5

A48.1229 2 VALVE BOLT C4+

A48.1230 1 LEVER BODY B5

A48.1231 1 SHAFT C4

A48.1232 1 TENSIONER VALVE LEVER B5

A48.1233 1 SEALING VALVE LEVER C5

A48.1234 1 CATCH C5

A48.1235 1 CATCH PIN D5

A48.1236 1 HANDLE C3

A48.1237 1 SIEVE D5

[A48.1238] 2 HOSE A5+

A48.1243 A48.1201 1 DISTANCE DISK E4

[A48.1244] 1 END COVER E1

[A48.1301] 1 SUSPENSION A3



 [ ] = Group * = Wearing parts

 1113405201.een

[A48.1306] 1 HOSE CONNECTION E6

[L2.1109] 1 AIR MOTOR --

L2.1201 L2.1109 1 EXHAUST RING --

L2.1203 L2.1212 1 PLASTIC JACKET --

[L2.1212] L2.1109 1 HOUSING --

L2.1301 L2.1109 1 END PLATE --

L2.1302 L2.1109 1 PARALLEL PIN --

L2.1303 L2.1109 1 CYLINDER --

L2.1304 * L2.1109 5 VANE --

L2.1305 L2.1109 1 ROTOR --

L2.1306 L2.1314 1 KEY --

L2.1308 L2.1109 1 SILENCER --

L2.1313 L2.1109 1 BEARING RING --

[L2.1314] L2.1109 1 END PLATE --

L2.1315 L2.1109 1 PLANET SHAFT --

L2.1316 L2.1109 2 GEAR WHEEL --

L2.1317 L2.1109 2 NEEDLE CAGE --

L2.1318 L2.1109 2 SHAFT --

L2.1319 L2.1109 1 INTERMEDIATE WHEEL --

L2.1402 L2.1109 32 BEARING NEEDLE --

L2.1403 L2.1109 2 GEAR WHEEL --

L2.1404 L2.1109 2 SHAFT --

L2.1405 L2.1109 1 BEARING RING --

L2.1408 L2.1109 1 PLANETARY CAGE --

L2.1409 L2.1413 1 AIR INLET RING --

L2.1410 L2.1413 1 TENSION SCREW --

L2.1411 L2.1413 1 THROTTLE HEAD --

L2.1412 L2.1413 1 THROTTLE SCREW --

[L2.1413] L2.1109 1 AIR INLET HEAD --

L2.1505 L2.1109 1 KEY --

N1.1110 2 SCREW M5 X 8 D3

N1.1125 2 SCREW M6 X 16 A3+

N1.1125 A48.1301 2 SCREW M6 X 16 A3

N1.1143 1 SCREW M6 X 35 B4

N1.1168 2 SCREW M5 X 16 E1

N1.1170 2 SCREW M6 X 35 C1

N1.1202 2 SCREW M5 X 10 B3

N1.1208 A48.0110 2 SCREW M5 X 25 C3

N1.1539 1 HEXAGON SCREW M5 X 14 D4

N1.2105 A48.0110 1 COUNTERSUNK SCREW M5 X 25 D2

N1.2135 2 COUNTERSUNK SCREW M5 X 12 D3+

N1.2136 1 COUNTERSUNK SCREW M5 X 8 E4

N1.2209 2 COUNTERSUNK SCREW M4 X 18 B5

N1.5103 1 HEXAGON NUT M5 D4

N1.5301 1 RETAINING NUT M6 A4

N1.5302 A48.0110 3 RETAINING NUT M5 C1

N1.6207 2 SPRING LOCK WASHER M5 B3+

N1.6207 A48.0110 2 SPRING LOCK WASHER M5 C3

N1.6701 L2.1109 2 TOOTH LOCK WASHER --

N2.2102 1 PARALLEL PIN 5 m6 X 16 D3

N2.2102 A48.1134 2 PARALLEL PIN 5 m6 X 16 D3

N2.2106 2 PARALLEL PIN 5 m6 X 20 E2

N2.2129 A48.1134 2 PARALLEL PIN 5 m6 X 10 D3

13.4052.01 A480/10/0.38-0.63/2.5 A480.0001.01 11.06.02

Item-No. in group Pcs. Description Dimension Field



 [ ] = Group * = Wearing parts

12 13405201.een

N2.3201 2 WOODRUFF KEY 4 X 6.5 X 15.72 D3+

N2.4902 2 HAMMER HEAD BOLT 1.85 X 4.76 C2

N2.5102 2 PRESSURE SPRING 0.6 X 8 X 14/6 C4+

N2.5131 1 PRESSURE SPRING 0.5 X 6 X 15/7.5 C4

N2.5144 1 PRESSURE SPRING 3 X 54 X 125/6.5 C4

N2.5145 1 PRESSURE SPRING 2.8 X 36 X 55/5 A2

N2.5151 1 PRESSURE SPRING 0.3 X 2.8 X 11/11.5 C5

N2.5802 1 BENDING SPRING 2.5 X 11.5/3.25 C4

N3.1102 L2.1109 4 BALL BEARING 15 X 32 X 9 --

N3.1108 L2.1109 1 BALL BEARING 6 X 19 X 6 --

N3.1109 L2.1109 1 BALL BEARING 8 X 22 X 7 --

N3.1131 1 BALL BEARING 12 X 32 X 10 D6

N3.1708 2 BALL 10 MM C4+

N3.2312 1 NEEDLE BUSH 15 X 21 X 14 D3

N3.2313 1 NEEDLE CASE 12 X 18 X 12 C4

N3.2314 1 NEEDLE CASE 15 X 21 X 12 C6

N3.2314 A48.1244 1 NEEDLE CASE 15 X 21 X 12 E2

N3.4102 1 THRUST BEARING CAGE 15 X 28 X 2 C5

N3.4307 2 THRUST RACE 15 X 28 X 1 D5

N41.9128 1 ADHESIVE LABEL 30 X 10 X 0.1 A4

N41.9129 1 ADHESIVE LABEL p max. 6 bar/87 psi A4

N4.9135 1 NUMBER PLATE <<A480>> B2

N6.5133 1 REDUCING COUPLING D5

N6.5195 2 FITTING A4+

N6.6229 4 O-RING 14 X 1 C4

N6.6230 2 O-RING 8 X 1.5 C4+

N6.6234 L2.1413 1 O-RING 7.1 X 1.6 --

N6.6505 L2.1413 1 FLAT SEAL 21 X 17 X 1,5 --

N6.6701 1 DIAPHRAGM B4

N7.1101 A48.1244 1 BUSH 10 X 15 X 10 D2

N7.1201 A48.1244 1 SEALING DISK 16 E2

13.4052.01 A480/10/0.38-0.63/2.5 A480.0001.01 11.06.02

Item-No. in group Pcs. Description Dimension Field


